85452 !

Nitrification

The existing activated sludge system operates in the plug-flow mode with an anaerobic
selector that improves sludge settleability The plant may be required to meet a summertime
effluent ammonia limut 1n the future If it 1s required to meet such a lmut, the capacity of the
existing basins would be derated and an anoxic selector system would be employed to ensure
biological mitrification and demitrification Therefore, the aeration basin capacity will be
expanded by conversion of the existing secondary clanfiers to aeration basins and
construction of replacement clanfiers west of North Portland Road

In the secondary treatment process, the sludge age can be increased to about 7 to 9 days and
[...]
Cogeneration at the CBWTP 1s an economucal alternative to selling digester
gas to the Northwest Natural Gas Company, provided electrical rates increase
at a rate higher than inflation

The alternatives in which nonprocessed gas 1s sold to industrial users or
processed gas 1s sold to the Northwest Natural Gas Company result in lower
overall air emusstons in the North Portland area than the baseline condition of
flaring excess gas at the CBWTP and St Johns Landfill

The following recommendations are suggested to develop a plan for implementing methane
use at both the CBWTP and the St Johns Landfill

Analyze the landfill gas to determine its constituents and begin a regular gas
testing program

Evaluate 1n greater detail the feasibility of selling landfill gas to Ash Grove,
include financing methods

Continue monttoring the performance of digester gas metering at the CBWTP
and the system for dehivering gas to Malarkey

Evaluate 1n greater detail the feasibility of selling processed digester gas to the
Northwest Natural Gas Company, include costs and financing methods

Description of Support Facilities

Pipe gallenies will connect new and existing facilities The pipe gallenies will be similar to
the existing pipe gallenies that provide space for piping, pumps, instrumentation and control
equipment, and operation and maintenance access corridors

The following support facility improvements are planned

PDX16692 DOC

Construct a new centrahzed monitoning and control faciity above the
admunistration building

10-18 9/11/95



35452

Improve access to the plant’s tunnel system

Construct tunnel access to the secondary clanfiers and the filtration and
ultraviolet disinfection facilities west of North Portland Road

Add a new fueling station

Move the remaining onsite industnal laboratory and the liquid process control

laboratory to the existing satellite laboratory building and upgrade the process
control laboratory

Complete the recommended facility upgrades identified in the Seismic
Vulnerability Assessment Report (Dames and Moore, 1995)

These improvements are described in Chapter 8, Support Facilities

Environmental Enhancements

Environmental Services project staff and the CAC members identified five areas at the
CBWTP site for potential environmental enhancements

Plant entrance

Public link to the Columbia Slough

Trnangle Lake

Columbia Slough screening to the west secondary expansion site
North Portland Road screening to the west secondary expansion site

See Chapter 9, Environmental Enhancements, for conceptual layouts of these areas and
descniptions of the improvements The enhancements, to be performed as the different
CBWTP expansion projects proceed, include the following

PDX16692 DOC

Restoration of wetlands at Tnangle Lake
Improvements along the Columbia Slough

Creation of a buffer between the Columbia Slough and the new secondary
facilities on the west side of North Portland Road

Construction of the portion of the 40-mile-loop trail on the north side of the
Columbaa Slough

Construction of the Columbia Slough bridge

Construction of a system of paths, on the east side of the plant, that connect
the 40-mule loop with neighborhood access at North Portsmouth Road

10-19 9/11/95



Odor Control

The recommended odor control strategy, approved by the CAC, 1s to nstall foul air
contamnment and treatment facilities on all existing and future primary treatment and solids-
handling facihities It was determuned that the secondary and tertiary treatment facilities at
the CBWTP would not require odor control facilities Existing sources of odor will be
eliminated through containment, treatment, and operational changes over the next 5 to 10
years New facilities will be designed and constructed with integral odor control facilities
The odor control measures that will be taken are summarized in Table 10-2

Table 10-2
Recommended Odor Control Measures for Existing and Future Facilities
Columbia Boulevard Wastewater Treatment Plant

Four Air Source Containment Treatment
Pnmary clanfiers Add flat cover Chemical packed-bed wet
scrubbers

Prnimary clanfier effluent weirs | Add flat cover (alternatively, Two-stage system chemical
replace exposed weirs with packed-bed wet scrubber
submerged weirs) followed by biofilter

Digesters Modify floating covers to fixed | No treatment
covers*

Compost process building Use equipment covers Two-stage system chemical

scrubber followed by biofilter

Compost scrubber outlet Use existing duct Two stages first stage, sulfuric
acid for ammoma control,
second stage, packed-bed wet
scrubber with an oxidant for
control of reduced sulfur

compounds

Compost storage building Use duct Two stages of chemical
scrubbing

Dewatering building Use heating, ventilation, and air- | Carbon adsorber

conditioning duct

* If an existing cover does not need to be fixed for reasons other than odor control, a short-term solution should be
mnvestigated because of the high capital cost of this approach Escape of digester gas through safety vents 1s caused by
equipment malfunction Improving operational and maintenance practices can solve this problem If leakage 1s expected to
continue, a local carbon canister should be added

PDX 16692 DOC 10-20 9/11/95



35452

Chapter 11

Implementation of Recommended Plan




Chapter 11
Implementation of Recommended Plan

Implementation Phases

Implementation phases for the recommended west secondary expansion alternative (see
Chapter 10) were developed for the planning periods ending 1n the years 2001, 2011, 2020,
and 2040 These penods were selected because of the regulatory and growth impacts that
will be occurring at these times

In the phase ending 1n the year 2001, actions will be taken to ensure that a wet-weather
treatment facility 1s operational and able to handle Columbia Slough Basin combined sewer
overflows (CSOs) by December 31, 2000, and that facilities are 1n place to treat sewage
flows from the Inverness area

In the phase ending 1n the year 2011, actions will be taken to ensure that a wet-weather
treatment facility 1s operational and able to handle Willamette River Basin CSOs and that the
dry-weather treatment facilities have the capacity to adequately treat the projected increased
demestic sewage flows

In the phase ending 1n the year 2020, actions will be taken to meet the treatment requirements
for the projected increases 1n domestic sewage flows

In the phase ending 1n the year 2040, actions will be taken to meet a potential nitrification
requirement and to implement the extensive secondary treatment expansion needed to meet
the projected population growth and increased wastewater flows The year 2040 marks the
end of the overall planning penod for the Portland metropolitan area and 1s the estimated year
of ultimate build-out for the service area

Several figures are provided to illustrate these phases Figures 11-1 through 11-4 are hquid
process diagrams for each of the phases (Willamette River Basin CSO treatment facilities not
included) Figure 11-5 1s a color-coded site plan showing the implementation phases for the
recommended plan

Existing Conditions

The base year for the planning was 1995 The current average dry-weather flow 1s 60 million
gallons per day (mgd), and the current average wet-weather flow 1s 80 mgd The plant has a
peak hydraulic flow of 278 mgd, which 1s lmited by the interceptor sewer

The new headworks and the primary treatment process have a design capacity of 300 mgd
The secondary treatment process has an average dry-weather capacity of 100 mgd, a
maximum-day capacity of 130 mgd, and a peak hydraulic capacity of 160 mgd The outfall
to the Columbia River has a peak hydraulic capacity of 240 mgd Flows n excess of
240 mgd must be discharged into the Oregon Slough

PDX16692 DOC 11-1 9/11/95

85452 °



All flows that exceed the collection system capacity overflow through 55 outfalls 13 nto
the Columbia Slough and 42 into the Willamette River A stipulation and final order (SFO)
has been 1ssued by the Oregon Department of Environmental Quality (DEQ) for elimination
of the overflows The City of Portland CSO facilities plan completed in 1994 outlined the
plan for collection, storage, and treatment of CSOs The overflows to the Columbia Slough
will be captured in a consolidation conduit and transferred to the Columbia Boulevard
Wastewater Treatment Plant (CBWTP) for treatment This project must be completed by
2001

The overflows to the Willamette River will be collected and treated adjacent to the
Willamette River or at the CBWTP Site selection for the Willamette River Wet-Weather
Treatment Facility (WRWWTF) has not yet been finalized Therefore, planning of the
facilities has included placement of the WRWWTF at the CBWTP Overflows to the
Willamette River must be reduced by one-thud by the year 2006, and the remaining
overflows must be contained by 2011

Planning Period 1995 to 2001

The average dry-weather flow 1s projected to increase to 78 mgd, and the average wet-
weather flow 1s projected to increase to 97 mgd by the year 2001 The peak hydraulic flow
from the interceptor, Inverness, and Columbia Slough consohdation conduit (CSCC) will be
365 mgd by the year 2000

Treatment facilities for flows from the CSCC must be in operation by 2001 The new
Inverness force main will be completed, and additional flows will be brought from currently
unsewered areas These projects will include odor control facilities to capture odors from the
treatment processes 1dentified as high odor producers

The treatment facilities for flows from the CSCC will require construction of a 75-mgd
influent pump station and headworks The existing primary clanfiers will be used for wet-
weather treatment The wet-weather primaries will need to be covered for odor control A
new effluent pump station and outfall will need to be constructed to handle the increase in
peak hydraulic flows A dechlornnation system will need to be constructed on Hayden Island
to dechlorinate wet-weather flows

New dry-weather pnmary clanfiers will need to be constructed Three of the four dry-
weather pnmanes will need to be constructed by 2001

Nonprocess improvements planned for completion by the year 2001 are the addition of a new
fueling station, relocation and upgrading of the process control laboratory, and a portion of
the seismic improvements identified in the Seismic Vulnerability Assessment Report (Dames
and Maore, 1995)

PDX 16692 DOC 11-2 9/11/95



35452

HEADWORKS PRIMARY SECONDARY DISINFECTION
TREATMENT TREATMENT cxsTNG
STATION 2
o
WAS TO SOLIDS ]
A HANDLING Q 5
UMP STATION b= oS = q P
z
2\ [ e L G|:
% “ 000 14 m SODIUM a
o BISULFITE
i &)
IVE I_ (RN 254 EXISTING | Q « h =
—_——— MGD PRIMARIES [ 2 i) S
SCREENS _ Q T g
GRIT TO THICKENING V
e 2 iy 1 | =
24 7 |ooo oy el /U\ e ﬁ e
- FLowl = DEWATERIN | \
WM”T m 000 SPUT _' v = Q , M
H " T ol e \l 2]
Yo i s AN L R
; \ AR an G a '
FLOW GRIT AR SODIUM
MEASUREMENT Q w BISULFITE
NEW Y z
PRIMARY , z
_ _ CLARIFIERS N New 5
screenings OO0 GRIE oo golar s S STATION ©
PRIMARY o CLARIFIERS
HANDLING
LEGEND
——  PLANT FLOW STREAM
— —  ALTERNATIVE LIQUID
FLOW STREAM
——  RECYCLE
———  CHEMICAL ADDITION
——  SOLIDS
Planning Year 2001 FIGURE
gI\E- Liquid Process Flow Diagram
BROWN axp Recommended Plan 11-1
CALDWELL Columbia Boulevard Wastewater Treatment Plant
1 Plan and Associated Firms
L __ S

122G21Z DWG



35452

CONDARY DISINFECTION
HEADWORKS PRIMARY SEC
TREATMENT TREATMENT EXISTING
STATION =
o
b IRRIRES G| 3
UMP STATION Q c
RAS z
o Z . Iy m— G|z
(o]
% T m 000 ! Z SODIUM a
ol 41_ _ 234 EXISTING % ﬁ . )
lllllll VoD PRIMARIES i N i 1 S
SCREENS _ Q ' T ™=
= CRIT | TC THICKENING _ | _ W
o{H 9 o NEW :
“n m el _ oW \ DEWATERING _ @ e .‘[r i =
1 FLOW
HH 7 oooL_ SpuT ﬁ = _ A | G i 3
o+ T ' | I
I i ued vy N i , Q ;o Ve
w . B @r
FLOW _ GRIT L SODIUM
MEASUREMENT i N Q - BISULFITE
PRIMARY 1 3
| | CLARIFIERS PN NEW O
PUMP I
screeNiNgs OO0 GBI v A LIt STATION ©
PRIMARY BASINS SECONDARY
ERIMAR) CLARIFIERS
HANDLING
LEGEND
~———  PLANT FLOW STREAM
.——  ALTERNATIVE LIQUID
FLOW STREAM
=== ' RECYCLE
——  CHEMICAL ADDITION
——  SOLIDS
Planning Year 2011 FIGURE
QEI\F Liquid Process Flow Diagram
BROWN axnp Recommended Plan 11-2
CALDWEBLL

Plan

and Associated Firms

Columbia Boulevard Wastewater Treatment Plant

22G22Z DWG




25452

HEADWORKS PRIMARY SECONDARY DISINFECTION
TREATMENTI [REATMENT EXSIE o
T STATION =
ey ¢ &
WAS TO SOLIDS o
4 HANDLING Q 5
JMP STATION b Q o
RA
(< Vi t—— — n - - Q m
G g O00 9
2 ¢ 3l e\ o
A Q
b . I_ | — 234 EXISTING Q P * N
P el PRIMARIES I e rﬂ
SCREENS G ™1 =
GRIT | _To THICKENING . m
™ 2 = i
& 2 (000 > _ \W 1
i+ FLow| DEWATERING =
G m 000 SPLIT = = = Q =
i ﬁ \H R4 =
160
MGD h% S LN L b Q , .H
YTV NEW [
SECONDARY Q _
PPN L2 GRIT ,_ m\f CLARIFIERS ! mogcz
NEW ~N Q Y BISULFITE
_ PRIMARY &
_ _ CLARIFIERS AN NEW O
GRIT IVAT PUMP T
screeNings OOO GRI oo ' mmm_omwm &P R STATION ©
roy ErRY 2 CLARIFIERS
DISPOSAL 7O SOLIDS
HANDLING
LEGEND
——  PLANT FLOW STREAM
- —  ALTERNATIVE LIQUID
FLOW STREAM
——  RECYCLE
———  CHEMICAL ADDITION
——  SOLIDS
CIHMHILL Planning Year 2020 FIGURE
i r.nc_nn_uaooooo Flow Diagram
AND ecommended Plan -
CALDWELL Columbia Boulevard Wastewater Treatment Plant -3
Plan and Associated Firms

22G232 DWG




HEADWORKS PRIMARY SECONDARY DISINFECTION
TREATMENT TREATMENT EXISTNG
STATION nNm
o
T IDS o
* WARoLna P Q 5
UMP STATION = RAS z
7 — = G|
&) iy | Bl N
| B Q
= .__ B ! uie EXISTING _ Al | =
||||||| |_ VoD PRIMARIES i y (¢ LS
SCREENS _ MIXED-LIQUOR RECYCLE Q I ﬁWa
\ ﬁ GRIT _ TO THICKENING _ IR e e e : 2
H1l » ! _ |
28] 7 |ooo|l —~ ¢ ] : | i
H rLowl - DEWATERING 18 | :
oo T & et i G 3
H |
2 enll : iE R
MGD S YyYy . s r
W |
FLOW _ lorir (/L (FUTURE) ” ﬂ SODIUM
MEASUREMENT [ \\ Q w BISULFITE
NEW z
PRIMARY &
| | CLARIFIERS = HcmHv g
screenings OO0 QR oo + NEW wmﬂ.«ﬁ@o STATION ©
PRIMARY MODIFIE SLUDGE
SLUDGE ACTIVATED BASINS L
(7o owrosaL_| e, s .
HANDLING BASINS Nl - |
X Zmi /_U FATRATION “
LEGEND SECONDARY _ Y _
e PLANT FLOW STREAM CLARIFIERS _ :
———  ALTERNATIVE LIQUID _ "
FLOW STREAM b ZEUTURE 20
-——  RECYCLE DETAIL
——  CHEMICAL ADDITION
——  50LDS
Planning Year 2040 FIGURE
gI\E. Liquid Process Flow Diagram
BROWN axp Recommended Plan 1-4
CALDWBLL Columbia Boulevard Wastewater Treatment Plant
+ Plan and Associated Firms
e S e ——= e _

122G02X DWG




35452 -

= R
HEADWORKS PRIMARY SECONDARY DISINFECTION
TREATMENT TREATMENT Eusiee
STATION &
o
T | o
» WARoLNa oS Q 5
UMP STATION e Q "
G 7 e e e 3 e T P A“ a
IVE S _ _ _ Q | m.
d ol e PRIMARIES ) S
llllll | Y o ey
SCREENS i _ MIXED-LIQUOR RECYCLE Q i M
\ ﬁ GRIT _ |__TO THICKENING _ M r it s ey < 3
8 \ 1 1
M7 |ooo|l —~ ¢ || _ |
M m 000 rLowl - DEWATERING L it | x
ci{H 2 _ SPLIT — # ; A “ 3
o 1 |
S s o e Y é
MGD - 1YY - st &
w o ot
FLOW _ _om: (/74 (FUTURE) SODIUM
MEASUREMENT [ Q W BISULFITE
NEW z
CLARIFIERS e
| On_vO GRIT EXISTING PUMP w_
SCREENINGS WASHERS + NEW ACTIVATED STATION
PRIMARY MODIFIED SLUDGE
SLUDGE ACTIVATED BASINS
7o osrose._| L o e :
HANDLING BASINS . — :
\ d FATRATION _
NEW I & |
LEGEND SECONDARY _ _ _
e  PLANT FLOW STREAM CLARIFIERS ; _
———  ALTERNATIVE LIQUID " _
FLOW STREAM s
~——  RECYCLE DETAIL
———  CHEMICAL ADDITION
——  S0uDS e
Planning Year 2040 m FIGURE
CHMHILL Liquid Process Flow Diagram #
BROWN axp Recommended Plan _ 11-4
CALDWBLL Columbia Boulevard Wastewater Treatment Plant _
1 Plan and Associated Firms |
e —— s S RN

122G02X DWG




35452

Environmental enhancements to be performed in conjunction with these projects will include
construction of the portion of the 40-mile-loop trail on the north side of the slough, the
slough bridge, and a system of paths, on the east side of the plant, that connect the 40-mule-
loop trail with a neighborhood access at North Portsmouth Avenue

Solids handling improvements will consist of modifications to the existing dewatering
equipment The resulting increased dryness of the cake solids will reduce the costs of
hauling biosolids to the and lands apphication site Recuperative thickening will be added to
the digestion process to increase the digester capacity